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ITEM DESCRIPTION PART #

1 Install Sleeve †

2 Install Brackets †

3 Screw, #6-32 x 1/4" 250010210000

1–3 Mounting Kit, HS MK-HS

4 Screw #6-32 x 3/ 8" 250028400000

5 Housing †

6 Socket, 10' (3 m) †

7 LED Board See LED Chart

8 Reflector See LED Chart

9 Screw, #4-40 x 3/ 8" See LED Chart

7–9 LED Board Assembly See LED Chart

10 Lens †

11 Gasket, Lens †

10–11 Lens Assembly Kit HS-LA

12 Gasket, Faceplate †

13 Faceplate †

14 O-Ring †

15 Screw, #6-32 x 1/ 2" †

12–15 Faceplate LS Assembly HS-FP-LS-XX*

NS Hex Key, 7/64" 250036520100

ITEM DESCRIPTION PART #

7–9 2 LED Warm (2700K) Board Assembly 2LED-W-KIT-R

7–9 2 LED Cool (3900K) Board Assembly 2LED-C-KIT-R

7–9 ZDC Board Assembly ZDC-KIT-R-3

NS = Not shown
* XX = Finish code
† This part is not serviceable. Contact Customer Support or a local  
distributor to order a new product.
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